Install the smart lock handle (optional)

  1. Turn the twist spindle in the upper opening in the door and press sliding snib down to the middle position to avoid the door from locking.
  2. Shorten the M5 screws to the correct length.
    Warning: Wear safety glasses when cutting the screws.
  3. Shorten the twist spindle to the correct length at the first groove in the twist spindle.
    Warning: Wear safety glasses when cutting the twist spindle.
  4. Assemble the connector plate, twist spindle, and the previously cut M5x40 screws (2 pcs).
  5. Assemble the smart lock cylinder and the cylinder escutcheon.
    Note: Make sure that you install the cylinder escutcheon the right side up.
  6. Shorten the twist spindle to the correct length at the third groove in the twist spindle.
    Warning: Wear safety glasses when cutting the twist spindle.
  7. Push the twist spindle through the extension plates to the smart lock.
    Extension plates are not needed if the cylinder lock is 38 mm or longer.
  8. Place the connector plate assembly onto the upper openning in the door.
  9. Install the smart lock assembly and the door handle with the spindle onto the door from outside, and tighten the screws (2 pcs) from inside.
    Use a manual screwdriver to tighten the screws. Do not overtighten.
    If the lock latch does not return easily to the starting position, loosen the screws slightly and check the lock function again.
  10. Push the counter part of the door handle onto the door from inside.
  11. Tighten the M5x32 screw above the door handle from inside.
    Note: Check the straightness of the cover plate before fully tightening the screw.
  12. Install the thumb turn with the previously cut M5x61 screws (2 pcs), and the handle plate with the remaining M5x32 screw from inside.
    Note: Check the straightness of the cover plate outside the door before fully tightening the thumb turn screws.
  13. Tighten the set screw on the inside handle.
    Note: Tighten the set screw. The resistance increases steadily until the screw pierces the spindle. In the final position, the head of the set screw is slightly above the handle surface.
  14. Check the gap between the lock and the strike plate.
    If the gap is larger than 4 mm, see Adjust the strike plate.